close
close

Accessories

Your truck is a reflection of you. Your company. Your industry. When you want to make a good impression, look for a whole line of products designed to make sure your ride looks its absolute best.

accessories
Two icons of Heavy-Duty trucks

Heavy Duty Trucks

Three icons of Medium-Duty trucks

Medium Duty Trucks

Graphic of all truck icons

All

Heavy Duty Trucks

Hub Cover Systems

Hub Cover Systems

Hug-A-Lug® Nut Covers

Hug-A-Lug® Nut Covers

Wheel Cap Nuts

Wheel Cap Nuts

Valve Stems

Valve Stems

Valve Stem Extensions

Valve Stem Extensions

Valve Stem Extension Stabilizers

Valve Stem Extension Stabilizers

Valve Stem Extension Stabilizer Kits

Valve Stem Extension Stabilizer Kits

Double Seal Valve Cap

Double Seal Valve Cap

Air Chucks

Air Chucks

Service Gauges

Service Gauges

E-Z Mount Wheel Alignment Sleeves

E-Z Mount Wheel Alignment Sleeves

Wheel Cap Nuts

*Images may not be exact representations of accessory parts shown below

Part No. 599601/5996L
part number 599601

Description: 1 1/8” x 16 cap nut – mounts standard single wheels and wide base wheels to 1 1/8” studs and provides additional 1/8” hex height. Also mounts outer dualed wheel to 1 1/8” inner cap nut. Order Part No. 599601 for left thread applications.

Part No. 599602/5996R*
part number 599602

Description: 1/8” x 16 cap nut – mounts standard single wheels and wide base wheels to 1 1/8” studs and provides additional 1/8” hex height. Also mounts outer dualed wheel to 1 1/8” inner cap nut. Order Part No. 599602 for right thread applications.

Part No. 599501/5995L*
part number 599501

Description: 3/4” x 16 cap nut – mounts standard single wheels and (5995L) wide base wheels to 3/4” studs. Order Part No. 599501 for left thread applications.

Part No. 599502/5995R
part number 599502

Description: 3/4” x 16 cap nut – mounts standard single wheels and (5995R) wide base wheels to 3/4” studs. Order Part No. 599502 for right thread applications.

Part No. 598801/5988L
part number 598801

Description: For use with standard length studs (1.31” to 1.44” stud standout) or longer studs not to exceed 1.88” stud standout. Full external threads, counter bore 5/16” deep at open end. For use with aluminum inner and outer wheels. Prevents stud from bottoming out in cap nut. Order Part No. 598801 for left thread applications.

Part No. 598802/5988R*
part number 598802

Description: For use with standard length studs (1.31” to 1.44” stud standout) or longer studs not to exceed 1.88” stud standout. Full external threads, counter bore 5/16” deep at open end. For use with aluminum inner and outer wheels. Prevents stud from bottoming out in cap nut. Order Part No. 598802 for right thread applications.

Part No. 789601/7896L
part number 789601

Description: Inner thread 3/4” x 16, outer thread 1 1/8” x 16. For use with steel inner dual wheels and aluminum outer dual wheel with 1.31” to 1.44” stud standout. Order Part No. 789601 for left thread applications.

Part No. 789602/7896R*
part number 789602

Description: Inner thread 3/4” x 16, outer thread 1 1/8” x 16. For use with steel inner dual wheels and aluminum outer dual wheel with 1.31” to 1.44” stud standout. Order Part No. 789602 for right thread applications.

Part No. 039874
part number 039874

Description: Two-piece, 33mm hex, M22 x 1.5mm, RH thread flange nut. Mounts single and dual wheels to wheel centering hubs. Right hand threads used both sides of vehicle. Single wheels require 2” (50.8mm) stud standout. Dualed wheels require 2 13/16” stud standout.

Part No. 430632
part number 430632

Description: Two-piece, 33mm hex, M22 x 1.5mm, RH thread, sleeved cap nut. Mounts single aluminum wheels, with 32mm bolt holes, to wheel centering hubs with stud standouts less than 1.92” (48.75mm). Right-hand threads used on both sides of vehicle.

Part No. 430732
part number 430732

Description: Two-piece, 33mm hex, M22 x 1.5mm, RH thread, sleeved cap nut. Mounts dual aluminum wheels, with 32mm bolt holes, to wheel centering hubs with stud standouts less than 2.85” (72mm). Right-hand threads used on both sides of vehicle.

close